FY777 SPARE PARTS BOOK







—. BF#4E 1. FRAME MISCELLANEOUS COVER COMPONENTS (1)

NO. Drawing NO. e Parts name Qty.
1 R ARM SHAFT FRONT BUSHING 1
2 [E] 2 #84TGB77 MAX 4 GB77 M4X4 FIXING SCREW 2
3 FWC R JB) HANDLE BRACKET GROUP (BACK) 1
4 T HANDLE 1
5 EARGENLES3 X 6 NEEDLE PLATE LOCATION PIN(3X6) 2
6 W4TGB/T845 ST2. 9X6. GB/T845 ST2.9X6.5 SCREW 1
7 JF 24 FEIGB/T896 4 GB/T896 4 SPLIT WASHER 1
8 FWSCBRAAE DD HANDLE BRACKET GROUP (FRONT) 1
9 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 2
10 [ 55 5 [ il FRONT COVER GUIDING SHAFT 1
11 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
12 [ FACE COVER 1
13 FEP THREAD CUTTER 1
14 HEPIES THREAD CUTTER HOLDER 1
15 BiEE CLAMP RING 1
16 5 Bl RUBBER WASHER 3
17 155 B B 4T RUBBER WASHER SCREW 3
18 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
19 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
20 0 AR STRENGTHENING PLATE 1
21 AR ALTITUDE ADJUSTING SPRING 1
22 R ALTITUDE ADJUSTING RUBBER 1
23 AR SOLEPLATE 1
24 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 2
25 TR LOWER COVER PLATE 1
26 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 2
27 %E SEWING BED COVER 1
28 S B R 2L AUXILIARY BED GROUP 1
29 i BIPR R AUXILIARY BED COVER
30 GBS AUXILIARY BED
31 HHBIR E AR AUXILIARY BED CARD 1
32 W3 SHELL 1
33 L EHHE ARM SHAFT BACK BUSHING 1




2. FRAME MISCELLANEOUS COVER COMPONENTS (2)




— =
=il

[f4 2. FRAME

MISCELLANEOUS COVER COMPONENTS (2)

— JUH
NO. Drawing NO. e Parts name Qty.
1 B 2R FRONT COVER PLATE 1
2 A CIRCUIT BOARD 1
3 J24TGB/T845 ST2.9X5  [GB/T845 ST2.9X5 SCREW 3
4 N DISPLAY SCREEN
5 WoR bR IR DISPLAY RACK
6 Ja 8 /45 1 ¥ START/STOP BUTTON 1
7 IREEIEA REVERSE STITCH BUTTON 1
8 PIEEEG THREAD TRIMMING BUTTON 1
9 2 1) T O 5 CONTROL KNOB LINK BASE 1
10 124%] GB/T818 M4AX8 GB/T818 M4 X8 SCREW 2
11 JG R BACK COVER PLATE 1
12 WEET SCREW 3
13 7K I B AR TENSION ADJUSTING COVER PLATE 1
14 124%] GB/T818 M3X6 GB/T818 M3 X6 SCREW 1
15 16 EAR T PRESSER FOOT LIFT WRENCH 1
16 B MR F- 4 PRESSER FOOT LIFT WRENCH SHAFT 1
17 A2 B 3% oL AR PCB FOR SENSOR 1
18 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
19 R UPPER COVER PLATE 1
20 2RI NG 4R THREAD TRACE STICKER 1
21 * L& UPPER COVER 1
22 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 4
23 2Rl 2 THREAD SHAFT HOLDER 1
24 * 2R B4 THREAD SHAFT HOLDER PIN 1
25 * 2 bE SPOOL_CAP 1
26 JEETGB/T845 ST2.9X6.5 |GB/T845 ST2.9X 6.5 SCREW 2
27 Lok S ARl WINDING DIRECTOR GROUP 1
28 Sk SR dR WINDING DIRECTOR
29 g SPRING
30 SRk T mEAT WINDING DIRECTOR SCREW
31 SRR THREAD GUIDE DISC
32 gl CLAMP RING
33 el WASHER
34 Gk A DIRECTOR MOUNTING BRACKET 1
35 1242 GB/T845 ST2.9X9  [GB/T845 ST2.9X9 SCREW 1
36 S P 4 SPEED CONTROL KNOB 1
37 IR IRG110 G110 CIRCUIT BOARD 1
38 2R R IG210 G210 CIRCUIT BOARD 1
39 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 3
40 HHZR S 3 WIRE HOLDER 1
41 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
42 LED4T LED LIGHT 1
43 LEDT 2 LED LIGHT COVER 1
44 oAk % THREAD GUIDE STICKER 1
45 4525 (AR INSULATION DIVIDER 1
46 FeAEHEIAR OPERATION PANEL 1




3. THROAT PLATE COMPONENTS

17




= &FBERE 3. THROAT PLATE COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 £HRG100 G100 NEEDLE PLATE 1
2 £HRG210 G210 NEEDLE PLATE 1
3 AR 35 FF 4 SHUTTLE COVER SWITCH KNOB 1
4 P )] DUSTING BRUSH (SMALL) 1
5 AR A SE LAR RIGHT LOCATION PLATE FOR SHUTTLE 1
6 JEETGB/T818 M2X 2 GB/T818 M2X2 SCREW 1
7 JEETGB/T818 M2X 2 GB/T818 M2X2 SCREW 2
8 JEETGB/T818 M2X0.4 =3 |GB/T818 M2X0.4 L=3 SCREW 1
9 ]| DUSTING BRUSH 2
10 EAR 55 M AR SHUTTLE COVER ELASTIC PRESSER PLATE 1
11 AR A SE L AR LEFT LOCATION PLATE FOR SHUTTLE 1
12 1222 5TGB/T818 M2X4 GB/T818 M2X4 SCREW 2
13 S THREAD GUIDER 1
14 BT AR NEEDLE PLATE 1
15 SLERIEIR THREAD GUIDE PRESSER PLATE 1
16 AR MR ET THREAD PLATE SCREW 2
17 JIEAR 35 SHUTTLE COVER 1
18 FHEP THREAD CUT BLADE 1




4. UPPER SHAFT & TAKE UP COMPONENTS




PU. b#h&R4: 4. UPPER SHAFT&TAKE UP COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 & ARM SHAFT 1
2 IR N ARM SHAFT BALANCE WEIGHT 1
3 AL X 20 LOCATION PIN(4X20) 1
4 * B 24 P ARM SHAFT CLOSING RING 1
5 JEETGB/T77 M6X 4 GB/T77 M6X4 SCREW 2
6 Do) GRATING 1
7 ¥ 5 RUBBER RING 1
8 e GiEGi ARM SHAFT SYNCHRONOUS BELT PULLEY 1
9 bl 7] 25 e 56 e L Y ARM SHAFT SYNCHRONOUS BELT PULLEY LOCATION PIN 1
10 WEETGB/T77 M3X3 GB/T77 M3X3 SCREW 1
11 J O 41 8 SPLIT WASHER 8 2
12 LTS MOTOR BELT PULLEY 1
13 HLAL s Se 4 MOTOR BELT PULLEY PIN 1
14 WEETGB/T77 M3X3 GB/T77 M3X3 SCREW 1
15 J O 418 8 SPLIT WASHER 8 1
16 Fhip HANDWHEEL 1
17 FHELEY HANDWHEEL LOCATION PIN 1
18 WEETGB/T77 M3X3 GB/T77 M3X3 SCREW 1
19 EAFIER NEEDLE ROD LINK LEVER 1
20 BRERAT 4144 THREAD TAKE UP LEVER GROUP 1
21 HRk il 4w THREAD TAKE UP LEVER CRANK 1
22 R IER THREAD TAKE UP LINK LEVER 1
23 BRERAT 4144 THREAD TAKE UP LEVER GROUP 1
24 PR AT &Y THREAD TAKE UP LINK LEVER PIN 1
25 F O 418 6 SPLIT WASHER 6 1
26 S A 4 ELASTIC CLOSING RING 4 FOR SHAFT 2
27 PRERAT 3 THREAD TAKE UP LEVER CIRCLIP 1
28 -l 7] 25 7 ARM SHAFT SYNCHRONOUS BELT 1
29 1T ] SPRING WASHER 1
30 WEETGB/T77 M5X5 GB/T77 M5X5 SCREW 2
31 J24TGB/T818 MAX 14 GB/T818 M4 X 14 SCREW 1
32 B TENSION PULLEY HOLDER 1
33 gk X4 TENSION PULLEY 1
34 pANSEE]] SPLIT WASHER 1
35 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1




5. NEEDLE BAR & NEEDLE THREADER COMPONENTS

Q. 24 25
iy, J

23 |

I
&,

ll

@

7 I

<-4
|

5

—38

%10 I



T 5HFF. AEh 434 5. NEEDLE BAR&NEEDLE THRADER COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 AT NEEDLE LEVER GROUP 1
2 eSS NEEDLE CLAMP GROUP 1
3 FLRIRF THREADING WRENCH 1
4 F R FATF THREADING WRENCH LEVER 1
5 E A IE R 2 A NEEDLE LEVER LINK SHAFT GROUP 1
6 BT FF I el NEEDLE LEVER LINK SHAFT 1
7 B AT A NEEDLE LEVER LINK PIN 1
8 AT RSB AT GB/T77 MAX4[GB/T77 MAX4 NEEDLE LEVER LINK PIN SCREW 1
9 EHAT B NEEDLE LEVER CLAMP RING 1
10 AT BB ATGB/T77 M3 X3 |GB/T77 M3 X3 NEEDLE LEVER CLAMP RING SCREW 1
11 s A THREADER LOCATION PIN 1
12 728 5 ) FEAY THREAD GUIDE BASE PIN 1
13 o LRI hr THREADING WRENCH TENSION SPRING 1
14 FR (D THREADER (GROUP) 1
15 LR T ) R THREAD GUIDE BASE SPRING 1
16 HLEF NEEDLE 1
17 BT )AL NEEDLE LEVER SWINGING RACK 1
18 EL A 32 3 B8 S AR il NEEDLE LEVER SWINGING RACK SUPPORTING SHAFT 1
19 EI AT ) B0 0% He 4 NEEDLE ROD SWINGING RACK LINK PIN 1
20 IR BE3. 2X 6. 5X0. 15 [WAVEFORM WASHER 1
21 WEETGB/T77 M3X3 GB/T77 M3X3 SCREW 1
22 O 4 2 SPLIT WASHER 2 1
23 SR G SUPPORTING SHAFT SPRING 1
24 Sl T Y SUPPORTING SHAFT ADJUSTING PIN 1
25 JEETGB/T77 MAX 4 GB/T77 MAX4 SCREW 1
26 S FE 8 Eh i B il A NEEDLE LEVER OSCILLATING LINK CRANK 1
27 ELFF ISR A NEEDLE LEVER OSCILLATING PLATE GROUP 1
28 PANSEETiR] SPLIT WASHER 3 1
29 JE%TGB/T818 M4 X6 GB/T818 M4 X6 SCREW 1
30 FE 7)) 2 12 18] 72 AR OSCILLATING LINK FIXING PLATE 1
31 EESIER AN OSCILLATING LEVER 1
32 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
33 B AT 2R FRONT PLATE BRACKET 1
34 * 14 CLOSING RING 1
35 WEETGB/T77 M3X3 GB/T77 M3X3 SCREW 1
36 BB A SWINGING RACK LR TENSION SPRING 1
37 BN BRI e dr 3 SWINGING RACK FRONT-BACK TENSION SPRING 1
38 AT THREADING LEVER 1
39 FREEANI X8 SPRING PIN(2X8) 1
40 PANSEETiR] SPLIT WASHER 3 1

11




6. PRESSER MECHANISM & NEEDLE THROWING COMPONENTS

%12 T



75. JEAFEF 6. PRESSER MECHANISH& NEEDLE THROWING COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 6 A B 2R A A PRESSER FOOT LIFT SWINGING RACK PLATE GROUP 1
2 AR IR AL THREAD SLACK LINK LEVER GROUP 1
3 PANSEETioR] SPLIT WASHER 1
4 % B IR LEAF SWITCH 1
5 VN a AR THREAD SLACK LINK LEVER ADJUSTING PLATE 1
6 JE%TGB/T818 M3 X4 GB/T818 M3 X4 SCREW 1
7 R S 2R A PRESSER FOOT LIFT SWINGING RACK PLATE GROUP 1
8 e ENIN SWINGING RACK TORSION SPRING 1
9 4 4 SPLIT WASHER 4 1
10 EET SCREW 2
11 JEETGB/T818 M3 X5 GB/T818 M3 X5 SCREW 1
12 T T o 27 3 LEAF SW MOUNTING BRACKET 1
13 JEAF PRESSER LEVER 1
14 JEAT 5 B FF PRESSOER LEVER GUIDE ROD 1
15 FE 4 4 SPLIT WASHER 4 2
16 JEETGB/T77 M4X0.7 1L=6  |GB/T77 M4X0.7 L=6 SCREW 1
17 BURRT A BUTTONHOLE WRENCH (GROUP) 1
18 JEAFSE PRESSER LEVER SPRING 1
19 EFSE (D PRESSER LEVER GUIDE HOLDER (UPPPER) 1
20 WEETGB/T77 M5X 6 GB/T77 M5X6 SCREW 1
21 4 4 SPLIT WASHER 4 1
22 JEAE SR (R PRESSER LEVER GUIDE BRACKET (LOWER) 1
23 EHSEAH PRESSER LEVER GUIDE BRACKET COVER PLATE 1
24 JE A PRESSER FOOT HANDLE 1
25 JE AT PRESSER FOOT SCREW 1
26 JE J PRESSER FOOT 1
27 el WASHER 1
28 J24TGB/T818 M3X 10 GB/T818 M3 X 10 SCREW 1
29 EERGHE LINK PLATE BUSHING 1
30 JE%TGB/T818 M3 X4 GB/T818 M3 X4 SCREW 1
31 5 IR AR R OSCILLATING STOPPER RUBBER 1
32 fESp s SWINGING RACK 1
33
34
35
36 5 o WIS EAR REAR COVER MOUNTING LINK PLATE 1
37 JE%TGB/T818 M4 X6 GB/T818 M4 X6 SCREW 2
38 JE A 7 BR 2 A PRESSER LEVER HOLDER GROUP 1
39 JE%TGB/T818 M4 X6 GB/T818 M4 X6 SCREW 2
40 FEEEL CYCLOID NEEDLE MOTOR 1
41 JE%TGB/T818 M3 X4 GB/T818 M3 X4 SCREW 2
42 el INZSE MOTOR GEAR 1
43 WEETGB/T77 M3X3 GB/T77 M3X3 SCREW 2
44 PR EAR SWINGING RACK LINK PLATE 1
45 Y k] E PLASTC WASHER 1
46 JEETGB/T818 M3X8 GB/T818 M3X8 SCREW 1
47 Bk SWINGING TOOTH 1
48 FE 4 4 SPLIT WASHER 4 1
49 BT e ALK OSCILLATING TOOTH LOCATION PLATE 1

13 T




7. FEED MECHANISM COMPONENTS

53

,]3,

%14 0T



4. ERLE M 7. FEED

MECHANISM COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 POl 2 ECCENTRIC BUSHING 1
2 PER2 X8 SPRING PIN(2X8) 9
3 P Co Bl 2 ECCENTRIC BUSHING 1
4 TEN CAM 1
5 RN X 12 SPRING PIN(2X12) 1
6 BRI Hh AR FEED DOG ADJUSTING CRANK 1
7 T ADJUSTING CRANK BUSHING 1
8 A Y A ADJUSIING CRANK SHAFT 1
9 AT I AR ADJUSTING CRANK BASE 1
10 T A % el ADJUSTING CRANK LINK SHAFT 1
11 [ SEMB4TGB/T77 M3X4  |GB/T77 M3X4 FIXING SCREW 1
12 I24TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
13 PANSEETioR] SPLIT WASHER 3 2
14 el WASHER 2
15 Bk FEED HOLDER 1
16 X FEED SHAFT 1
17 FEO$40E 7 SPLIT WASHER 7 1
18 * P4l CLOSING RING 1
19 [l SEWBETGB/T77 MAX4  |GB/T77 M4X4 FIXING SCREW 2
20 oF B TEETH HOLDER BASE 1
21 ERHES) A4 FEED OSCILLATING PIN(LEFT) 1
22 IERE RN A5 4 FEED OSCILLATING PIN(RIGHT) 1
23 el WASHER 2
24 [l SEWBETGB/T77 MAX4  |GB/T77 M4X4 FIXING SCREW 2
25 12 REMA M4 NUT 2
26 W IB4TGB/T818 MAX 14 |GB/T818 M4 X 14 ADJUSTING SCREW 1
27 Fan TOOTH HOLDER 1
28 T ERAH TOOTH HOLDER PIN 1
29 gl WASHER 2
30 [l SEWBETGB/T77 MAX4  |GB/T77 M4X4 FIXING SCREW 2
31 FE 4 4 SPLIT WASHER 4 1
32 BRI 3R FEED LEVER SPRING 1
33 ERE FEED DOG 1
34 Xk A U2%TGB/T818 M3X6  |GB/T818 M3X6 FEED DOG SCREW 2
35 IEBHT FEED LEVER 1
36 I24TGB/T818 M3X6 GB/T818 M3X6 SCREW 2
37 IERLFE A N FEED OSCILLATING CRANK 1
38 PR SPRING TENSION PIN 1
39 i 5 TENSION SPRING 1
40 IEEHE B AT FEED OSCILLATING SLIDE BAR 1
41 i 52 BE4TGB/T77 MAX4  |GB/T77 MAX4 SCREW 1
42 J24TGB/T818 MAX 14 GB/T818 M4 X 14 SCREW 2
43 1B E L2 e 2 FEED MOTOR MOUNTING BRACKET 1
44 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
45 ped IR FEED BUSHING 1
46 ER R FEED BUSHING PRESSER PLATE 1
47 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 2
48 GANSEETS SPLIT WASHER 1
49 U H P WAVEFORM WASHER 1
50 el WASHER 1
51 LR SPRING 1
52 V5T e DROP TEETH BASE 1
53 IERL R B FEED OSCILLATING SHAFT 1
54 * EOA - TENSION SPRING 1
55 FE O 4 4 SPLIT WASHER 4 2
56 pey 21N FEED MOTOR 1
57 B LU R FEED MOTOR GEAR 1
58 WEETGB/T77 M3X3 GB/T77 M3X3 SCREW 2
59 1B L AR FEED MOTOR LINK PLATE 1
60 B 437 STOP BLOCK 1

15 T




61 % TORSION SPRING 1
62 BIRE RUBBER RING 1
63 J24TGB/T845 ST2.9X5  [GB/T845 ST2.9X5 SCREW 1
64 gl WASHER 1
65 G 7 MRET AXTAL SCREW 1
66 L R ELASTIC WASHER 1
67 el WASHER 2
68 G 7 MRET AXTAL SCREW 1
69 LR SPRING 1
70 RS VG FEED OSCILLATING GEAR 1
71 PR FEAR OSCILLATING TEETH PRESSER PLATE 1
72 LA TENSION SPRING 1
73 HHEERS 2 X 12 SPRING PIN(2X12) 1
74 AN BEE SPLIT WASHER 1
75 6. 2X 13X 1 WASHER (6. 2X 13X 1) 1
76 TR BT LOWER FEED KNOB(DROP TEETH WRENCH) 1
77 £l COLLAR 1

16 T




8. LOWER SHAFT & HOOK COMPONENTS

15 -

ERVA)



J\. Tl itk LOWER SHAFT& HOOK COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 N LOWER SHAFT 1
2 IR ES LOWER SHAFT BACK BUSHING 1
3 FEO$40E 7 SPLIT WASHER 7 1
4 % 14 CLOSING RING 1
5 JEETGB/T77 MAX 4 GB/T77 MAX4 SCREW 2
6 AR AL B 5 LOWER SHAFT SHUTTLE DRIVE GEAR 1
7 B2ETMA X 4 M4 X 4 SCREW 2
8 i LOWER SHAFT HOLDER 1
9 EET SCREW 2
10 A EP A LOWER SHAFT SYNCHRONOUS BELT PULLEY 1
11 JEETGB/T77 MAX 4 GB/T77 MAX4 SCREW 2
12 FEAR SRR SHUTTLE SUPPORT SOLEPLATE 1
13 TR ST P SHUTTLE SUPPORT 1
14 W4TGB/T818 MA X8 GB/T818 M4 X8 SCREW 2
15 AR A SHUTTLE GROUP 1
16 R OGAE SHUTTLE CORE GROUP 1
17 i s SHUTTLE CORE COVER 1
18 * PR SLE SHUTTLE THREAD GUIDE 1
19 R A ADJUSTING SPRING A 1
20 R TR ADJUSTING SPRING B 1
21 P EEIRE] ADJUSTING SCREW 1
22 EET SCREW 1
23 * A JE] WASHER 1
24 R HOOK BED GROUP 1
25 R IR A 2H 2 HOOK BED BODY GROUP 1
26 A aNEN CROCHET PROTECTION 1
27 B2ATM2 X3 M2X 3 SCREW 1
28 R MR HOOK BED SOLEPLATE 1
29 B2ATM2 X3 M2X 3 SCREW 1
30 R A HOOK BED BODY 1
31 R HOOK BED PIN 1
32 6.2X9.5X0. 53 WASHER (6. 2X 9. 5X0. 5) 1
33 * Tl e B MAGNETIC WASHER 1
34 JEETGB/T77 MAX 4 GB/T77 MAX4 SCREW 1
35 I4TGB/T818 M3 X6 GB/T818 M3 X6 SCREW 2
36 W4TGB/T818 MA X8 GB/T818 M4 X8 SCREW 4
37 TR e B A 4 A SHUTTLE REVOLVING RHEOSTAT GROUP 1
38 R IE R A% SHUTTLE SELECTOR RHEOSTAT 1
39 P 7 4 RHEOSTAT SPRING 1
40 IR SPRING HOLDER 1
41 4TGB/T818 M2X 3 GB/T818 M2X3 SCREW 1
42 W4TGB/T818 MAX6 GB/T818 M4 X6 SCREW 1
43 BY 2R FFIAR THREAD TRIMMING SHAFT DAMPER 1
44 W4TGB/T818 MAX6 GB/T818 M4 X6 SCREW 2
45 6.2X9.5X0. 53 WASHER (6. 2X 9. 5X0. 5) 1
46 JEETGB/T818 M3X6 GB/T818 M3X6 SCREW 2
47 B SHUTTLE CORE 1
48 I IEES LOWER SHAFT FRONT BUSHING 1
49 T AhE R AR LOWER SHAFT BUSHING PRESSER PLATE 2

18 T




9. THREAD TRIMMER COMPONENTS (FOR G210)

%19 I



T B

9. THREAD TRIMMER COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 BYZR 50 THREAD TRIMMING CAM 1
2 WEETGB/T77 M3X3 GB/T77 M3X3 SCREW 2
3 IR B Y 56 EE DRIVE CAM BASE 1
4 WERE M3 M3 NUT 2
5 JEETGB/T818 M3X8 GB/T818 M3X8 SCREW 2
6 IRE] FE R DRIVE CAM BRACKET 1
7 JEETGB/T818 M3X6 GB/T818 M3X6 SCREW 2
8 KA DRIVE CAM 1
9 A E SN CAM DRIVE GEAR 1
10 HE2 X8 SPRING PIN(2X8) 1
11 BY 2R ™ 50 il THREAD TRIMMING CAM SHAFT 1
12 BY 2R T R A A THREAD TRIMMING CUTTER BOTTOM BASE GROUP 1
13 fESp SWINGIING RACK 1
14 FE 4 4 SPLIT WASHER 4 1
15 HJE WASHER 1
16 JEETGB/T818 M3X3 GB/T818 M3X3 SCREW 2
17 /5) £ 2 S BIAR ASSISTANT BOARD FOR DRAWING 1
18 FEP THREAD CUTTER 1
19 BEE THREAD HOOKER 1
20 45 T i CUTTER BASE 1
21 JE%TGB/T818 M3X5 GB/T818 M3X5 SCREW 1
22 FE 4 4 SPLIT WASHER 4 1
23 B SPRING 1
24 P SUPPOET BASE 1
25 FE 4 4 SPLIT WASHER 4 1
26 JEETGB/T818 M4X8 GB/T818 M4X8 SCREW 2
27 JER AR ] 5 A BOTTOM LINE ALARM HOLDER 1 1
28 R[] o JRE2 BOTTOM LINE ALARM HOLDER 2 1
29 BYZR AL ST 3 THREAD TRIMMING MOTOR HOLDER 1
30 BYZR AL THREAD TRIMMING MOTOR 1
31 J2%TGB/T818 M3 X6 GB/T818 M3 X6 SCREW 2
32 BYZR AL 4E THREAD TRIMMING MOTOR GEAR 1
33 B2ATM3 X3 M3X 3 SCREW 2
34 P IR B RS S B CAM DRIVE WHEEL HOLDER 1
35 B2ETM3 X 6 M3X6 SCREW 2
36 Akt £ RIGHT CAM DRIVING GEAR 1
37 WEETGB/T77 M3X3 GB/T77 M3X3 SCREW 2
38 ¥ B AL Bl 5 PRESSER FOOT LIFT DRIVE GEAR 1
39 FE 4 4 SPLIT WASHER 4 1
40 FL B A CIRCUIT BOARD 1
41 JEETGB/T818 M3 X5 GB/T818 M3 X5 SCREW 1
42 16 5 e PRESSER FOOT LIFT OSCILLATING ARM 1
43 FE 4 4 SPLIT WASHER 4 1
44 HJE WASHER 1
45 JEETGB/T818 M4X8 GB/T818 M4X8 SCREW 2
46 16 BB AT PRESSER FOOT LIFT LEVER 1
47 2R} NUT 1
48 12 REM2. 6 M2.6 NUT 1
49 o AT i e LEVER LINK SHAFT 1
50 FAFAL B4 LEVER DRIVE PIN 1
51 hi 8 TENSION SPRING 1
52 * HIER ERAF PRESSER FOOT LIFT UPPER LEVER 1
53 FE 4 4 SPLIT WASHER 4 1
54 pANSEE]] SPLIT WASHER 2
55 S0 THREAD GUIDER 1
56 JEETGB/T818 M3X6 GB/T818 M3X6 SCREW 2
57 BY 2R I EE S AT THREAD TRIMMING CAM LEVER 1
58 GANSEE TR SPLIT WASHER 3 1
59 i g TENSION SPRING 1

020 I




10. THREAD TENSION COMPONENTS
5 O—E

49

@—51

- 19 -

%21 i



. Jek ¥4k 10. THREAD TENSION COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 JE LR 2% THREAD CLAMPER BASE 1
2 P 2X18 SPRING PIN(2X 18) 1
3 Je £ bR THREAD CLAMPING PLATE 2
4 T AT ADJUSTMENT DISC SCREW 1
5 P2 REM3 M3 NUT 1
6 Vi al WAVEFORM GASKET 1
7 AR THREAD SLACK PLATE 1
8 J& 28R ] e 2R THREAD CLAMP MOUNTING BRACKET 1
9 Je Lk g THREAD CLAMP SPRING 1
10 Je 48 YR B ) THREAD CLAMP ADJUSTING NUT 1
11 Je 2k AR THREAD CLAMP TENSION ADJUSTING DISC 1
12 Je 28k IR THREAD CLAMP TENSION ADJUSTING PLATE 1
13 J2%TGB/T818 M3 L=4 GB/T818 M3 L=4 SCREW 1
14 1242 GB/T845 ST2.9X8  [GB/T845 ST2.9X8 SCREW 1
15 Pk THREAD TAKE UP SPRING 1
16 Ph kS THREAD TAKE UP SPRING SEAT 1
17 HhEk FEEBETGB/T818 M3 X 20[GB/T818 M3X20 THREAD TAKE UP SPRING SEAT SCREW 1
18 P2 REM3 M3 NUT 1
19 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 2
20 ERARE CARE MARK 1
21 Je 2R 5k 1 52 B A THREAD CLAMP TENSION HOLDER GROUP 1
22 Je LBk S IR THREAD CLAMP TENSION HOLDER 1
23 Je LR 5k F1 R THREAD CLAMP TENSION CLAMP PLATE 1
24 LR SPRING 1
25 O 4 2 SPLIT WASHER 2 1
26 Je 28k I AR THREAD CLAMP TENSION ADJUSTING PLATE 1
27 JEETGB/T818 M3X6 GB/T818 M3X6 SCREW 2
28 2R R S 2R BOBBIN WINDER TENSION DISC HOLDER 1
29 JEETGB/T818 M3X6 GB/T818 M3X6 SCREW 1
30 ok 73 S TENSION COVER HOLDER 1
31 AR ST BR A THREAD SLACK BRACKET GROUP 1
32 N THREAD SLACK HOLDER 1
33 AR ERR THREAD SLACK PRESSER PLATE 1
34 LR SPRING 1
35 O 4 2 SPLIT WASHER 2 1
36 HJE WASHER 1
37 JE%TGB/T818 M3 X4 GB/T818 M3 X4 SCREW 2
38 J2%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 1
39 FALRAT THREAD SLACK LEVER 1
40 5 TORSION SPRING 1
41 P 2R AR THREAD SLACK ADJUSTING PLATE 1
49 J24TGB/T818 M3 X 14 GB/T818 M3 X 14 SCREW 1
43 B2RE M3 M3 NUT 1
44 JF 4 E 3 SPLIT WASHER 3 1
45 281 1 R THREAD SLACK ADJUSTING BASE 1
46 LR SPRING 1
47 I2£TGB/T818 M3X 10 GB/T818 M3X 10 SCREW 1
48 WL Zh I 5 22 AR LINKAGE SWITCH MOUNTING PLATE 1
49 LI 2% LINKAGE SWITCH 1
50 JEETGB/T845 ST2.2X9.5 |GB/T845 ST2.2X9.5 SCREW 1
51 PEETGB/T818 M4 X 6 GB/T818 M4 X6 SCREW 1
52 A 2818 Hh A THREAD SLACK ADJUSTING CRANK 1
53 A7 R T AXIEL SCREW 1
54 i g TENSION SPRING 1
55 & 28 THI AR 5 AR THREAD CLAMP PANEL COVER PLATE 1
56 JEETGB/T818 M3 X5 GB/T818 M3 X5 SCREW 2
57 PLL 7 THREAD GUARD HOOK 1
58 T 2R 3 i SURFACE LINE ALARM GRATING 1
59 [ 28 R 2 = B FACE LINE ALARM BRACKET 1
60 T 28 4 50 JRK N 3 SURFACE LINE ALARM SENSOR 1
61 PEETGB/T818 M3 X3 GB/T818 M3 X3 SCREW 2

22 W




11. BOBBIN WINDER COMPONENTS

,2",

% 23 0



. B 11,

BOBBIN WINDER COMPONENTS

NO. Drawing NO. A Parts name Qty.
1 EET SCREW 2
2 WEETGB/T77 M3X3 GB/T77 M3X3 SCREW 1
3 SR L% WINDING SEAT 1
4 4 4 SPLIT WASHER 4 1
5 oA A FULL- ADJUSTING PULLEY 1
6 12 4TGB/T818 M3X 25 GB/T818 M3 X 25 SCREW 1
7 LRI B T R 2 e iR FULL THREAD LINKAGE SWITCH MOUNTING PLATE 1
8 I24TGB/T818 M3X6 GB/T818 M3X6 SCREW 1
9 SR LR 4 R 1 2% WINDING SEAT GEAR RACK 1
10 12 REM3 M3 NUT 1
11 % TORSION SPRING 1
12 AT SCREW 1
13 SRk o i e 8 WINDER FIXED MOUNT 1
14 s AR e N WINDING ELECTRONIC CONTROL GROUP 1
15 SRE AL WINDING MOTOR 1
16 SRLRILBN T K WINDING LINKAGE SWITCH 1
17 JE%TGB/T818 M3 X4 GB/T818 M3 X4 SCREW 2
18 R R POWER CABLES 1
19 SR WINDING SHAFT 1
20 ST TUBE 2
21 HAL 2R MOTOR CABLE 1
22 JE%TGB/T818 M2 X8 GB/T818 M2 X8 2

24 W




12. POWER SUPPLY & MAIN MOTOR COMPONENTS

,23,

%25 i



o

12. POWER SUPPLY& MAIN MOTOR COMPONENTS

NO. Drawing NO. e Parts name Qty.
1 JE%TGB/T818 M4 X6 GB/T818 M4 X6 SCREW 1
2 AL MAIN MOTOR 1
3 X HHLE ER MIAN MOTOR FIXING PLATE 1
6 EET SCREW 2
7 LI MAIN MOTOR PAD 1
8 L s AR MAIN MOTOR FIXING ADJUSTING PLATE 1
9 E LA MIAN MOTOR BELT PULLEY 1
10 E LI MIAN MOTOR FAN 1
11 FE O 4 4 SPLIT WASHER 4 1
12 [ 2 WBATGB/T77 MAX4  [GB/T77 MAX4 FIXING SCREW 2
13 12 4TGB/T818 M5X 10 GB/T818 M5X 10 SCREW 2
14 EHYLFED MAIN MOTOR SYNCHRONOUS BELT 1
15 J24TGB/T818 MAX 10 GB/T818 M4 X 10 SCREW 4
16 R YR 2 A POWER GROUP 1
17 FF% ON/OFF SWITCH 1
18 $i RECEPTACLE 1
19 K YR POWER BOX 1
20 B2 CABLE CLIP 1
21 JEETGB/T845 ST2.9X6.5 |GB/T845 ST2.9X 6.5 SCREW 2
22 JEETGB/T845 ST2.9X6.5 |GB/T845 ST2.9X 6.5 SCREW 1
23 FEL )8 o A POWER RECEPTACLE BOX 1
25 5 CABLE 1
26 5 i) 28 48 FL CONTROLLER SOCKET 1
27 g BINDING TAPE 1
28 GT TUBE 1
29 EHHLEIZ MAIN MOTOR LEAD WIRE 1
32 HBEMA M4 WASHER 1
33 g BINDING TAPE 1

26 7




13. EMBOIDERY TABLE COVER PARTS

- 25 -

%27 i



+=. FasEMME 13.

EMBROIDERY TABLE COVER PARTS

NO. Drawing NO. e Parts name Qty.
1 B4R COVER STICKER 2
2 FZEHL L& COVER OF EMBROIDRY MACHINE 1
3 RGACHE LARGE EMBROIDERY FRAME 1
4 RETHE (U1) LARGE EMBROIDERY FRAME (OUTSIDE) 1
5 SR 2% EMBROIDERY FRAME RUBBER STRIP 1
6 R4 T3 55 HANDLE SPRING OF EMBROIDERY MACHINE 1
7 KhiF BIG HANDLE 1
8 INGEAEHE SMALL EMBROIDERY FRAME 1
9 INFAEHE (A1) SMALL EMBROIDERY FRAME (QUTSIDE) 1
10 FACHEIR B EMBROIDERED FRAME NUT 2
11 SACHES ZIRET EMBROIDERY FRAME LOCKING SCREW 2
12 K FFRH BIG HANDLE LATCH 1
13 JE%TGB/T818 M4 X8 GB/T818 M4 X8 SCREW 9
14 FIZEHL T o5 LOWER COVER OF EMBROIDERY MACHINE 1
15 P B M ELASTIC WASHER M4 9
16 PB4 FLAT WASHER M4 9
17 Hb MR ET FOOT SCREW 9
18 P R EM3 ELASTIC WASHER M3 5
19 J2%TGB/T818 M3 X8 GB/T818 M3 X8 SCREW 5
20 SEAREM3 FLAT WASHER M3 5
21 R FLOOR MAT P
22 Y& T Y GUIDE LOWER COVER 1
23 Y& |2 Y-ORIENTED UPPER COVER 1

28 W




14. EMBROIDERY TABLE X DIRECTION PARTS

17 16 15 14

20 19 18

25 24 23 22 21

- 27 -

%29 I



VY. FEXE A 14,

EMBROIDERY TABLE X DIRECTION PARTS

NO. Drawing NO. e Parts name Qty.
1 i BELT SHEAVE 1
2 TS ST IR WHEEL BRACKET SET 1
3 X[i) B2 FE AR X BELT PRESS PLATE 1
4 A LOWER BELT 1
5 24T GB/T818 MAXS8 GB/T818 M4 X8 SCREW 16
6 X e X AXIS CONNECTS GEARS 1
7 X4 v 48 X-AXIS GEAR 1
8 XIa) A S 2R 40 X-ORIENTED BRACKET SET 1
9 X[ FLAL X-DIRECTION MACHINE 1
10 XAl EIR X-ORIENTED AUXILIARY PLATE 1
11 X i) Hi B AR X-CIRCUIT BOARD 1
12 MEEEY S X-ORIENTED BOARD HOLDER 1
13 24T GB/T818 M3X4 GB/T818 M3 X4 SCREW 4
14 MEEEDT X-BAFFLE 1
15 SEAREM3 FLAT WASHER M3 1
16 P R EM3 ELASTIC WASHER M3 1
17 24T GB/T818 M3X8 GB/T818 M3 X8 SCREW 1
18 P B MA FLAT WASHER M4 8
19 X[l =40 X BUCKLE 1
20 P B M ELASTIC WASHER M4 8
21 X i) JE S 2 X-DIRECTION INDUCTOR 1
22 X BN i B X DIRECTION SENSING SLIDER 1
23 24T GB/T818 M3X6 GB/T818 M3 X6 SCREW 9
24 X[ £ 4 4B X DIRECTION BOARD B 1
25 X[F] 3248 X-BRACKET 1
26 XJa] A X CARD SLOT 1
27 24T GB/T818 M3X5 GB/T818 M3 X5 SCREW 2
28 XIa) 7 5 £ 4R X-DIRECTION BELT BAFFLE 1
29 Xe 7 s B A 7 AR X-DIRECTION BELT BAFFLE FIXING PLATE 1
30 X[r] 3 B0 Hh X PULL THE SLEEVE TO THE SUPPORT 2
31 X[r) 57 4 X-ORIENTED AXIS 1

030 |




15. EMBROIDERY TABLE Y DIRECTION PARTS

-29 -

% 31 I



+H. FEYREM 15.

EMBROIDERY TABLE Y DIRECTION PARTS

NO. Drawing NO. e Parts name Qty.
1 FE O 12X 1 OPEN STOP RING 12X 1 2
2 M Y-DIRECTION WASHER 1
3 U WAVE WASHER 1
4 Y 5 i) il Y-ORIENTED AXIS 1
5 MRk ES Y-DIRECTION GUIDE SLEEVE 2
6 MEET Y-PLATE 1
7 P R EM3 ELASTIC WASHER M3 1
8 SEEAREM3 FLAT WASHER M3 1
9 YA AR IR Y-DIRECTION CONNECTING BOARD AUXILIARY BOARD 1
10 MERRELN Y-CARD SLOT PLATE 1
11 124%] GB/T818 M3 X4 GB/T818 M3 X4 SCREW 6
12 YA 244RB Y-BAFFLE (B) 1
13 MERS L] Y CARD SLOT B 1
14 FF R4 2. 5X0. 4 OPEN RETAINING RING 2.5X0.4 2
15 Y[ 8RR T Y-LOCK_WRENCH 1
16 MEEEDT Y-BAFFLE 1
17 Y i) 7 B2 AR Y-ORIENTED CONNECTING PLATE 1
18 A HE H AR EMBROIDERED FRAME CIRCUIT BOARD 1
19 YR BEFERC Y TO CONNECT BOARD C 1
20 JF E #4185 X 0. 85 OPEN BAFFLE RING 5X0. 85 1
21 124%] GB/T818 MAX8 GB/T818 M4 X8 SCREW 5
22 X[ FLAL X-DIRECTION MACHINE 1
23 Y[r £ 4B Y-WAY BUCKLE (B) 2
24 Y BRACKET 1
25 124%] GB/T818 M3X6 GB/T818 M3 X6 SCREW 18
26 MBI Y-ORIENTED AUXILIARY PLATE 1
27 MEERIREEDT Y TO THE MOTOR END BAFFLE 1
28 X I JE S 2 X-DIRECTION INDUCTOR 1
29 LZp g EVA SHEET 1
30 Y[ 40 Y-WAY BUCKLE 9
31 XAl i X-AXIS GEAR 1
32 124] GB/T818 MAX6 GB/T818 M4 X6 SCREW 2
33 X e X AXIS CONNECTS GEARS 1
34 MED el Y-WAY BELT BAFFLE 1
35 i 4 BELT UP 2
36 Y [ JE S AR Y-DIRECTION INDUCTION PLATE 1
37 ViR B Y CONNECTING BRACKET 1
38 P B M ELASTIC WASHER M4 3
39 RS ST IR WHEEL BRACKET SET 1
40 MEORSSA: Y-WAY CABLE SLOTS 1
41 124] GB/T818 M3X9 GB/T818 M3 X9 SCREW 2
42 PB4 FLAT WASHER M4 3
43 &t BELT SHEAVE 1

32 W




